POLLY HK (MYANMAR) CO., LTD.

Environmental Management Plan

Laundry Service for Various Types of Clothes and
Wears

Prepared by

MYANWEI

Myanwei Environmental Solutions Company Limited

25-Jan-22



MYANWEH

Plot No. (36, 38), Room No. 9A, 9" floor, Grand Myay Nu Condominium, Myay Nu Street, Sanchaung Township, Yangon Region, The Republic of the Union of Myanmar.
Office: (+95) 1 526574, Mobile: (+95) 9775405118, 9792528677, 9449251888; Website: www.mvanweiconsultina .com

Date: 27, 1, 2022

Attention: Dear Director
Environmental Conservation Department

Subiject: Environmental Management Plan (EMP) Report in respect of the Garment Laundry
Service by Polly HK (Myanmar) Company Limited.

EMP report describes the environmental condition of a project, including significant impact, formulation
[...]
29/01/2021
13/11/2019
22/10/2018
22/10/2018

19/08/2018

Registration Date
12/10/2015

Small Company
No

Effective Date
18/10/2021
31/01/2021
29/01/2021
13/11/2019
22/10/2018
22/10/2018

19/08/2018




COMPANY PROFILE

Company Name (English) Company Name (Myanmar)
POLLY HK (MYANMAR) COMPANY LIMITED

Company Type Status
Private Company Limited by Shares Registered

Annual Return Due Date
12/11/2022

Principal Activity
32 - Other manufacturing

Document No. Form/Filing Type

23342690017 AR - Annual Return

21772450017 1-9D - Application to revoke suspension of company registration
21771080011 AR - Annual Return

14695320010 1-9A - Notice of intent to suspend for failure to file annual return
10625560018 D-1- Particulars of directors and secretary

10625380010 C-3- Change to share capital or register of members

10096520013 B-1- Application for re-registration of a private company limited by shares

Registration Number

101016145

Foreign Company

Yes

Filing Date

18/10/2021
29/01/2021
29/01/2021
13/11/2019
22/10/2018
22/10/2018

19/08/2018

Registration Date
12/10/2015

Small Company
No

Effective Date
18/10/2021
31/01/2021
29/01/2021
13/11/2019
22/10/2018
22/10/2018

19/08/2018




GeSecorégoogonfgferfieacs

-  afepicbticasoiragilifidigenatoct
29:4J% amé@@{
20p3(g|8§ 2903 qo00>- 0gg /j00e Jooo 948 ef8o 2>  qod

afordoléiaanciod: qf:di(gd4g endedoops Bfeofée of:f:G4g pose
gde-Jg gdeg (@) =q giwmepi(g8ffeqodeorcdadasps -

©) of:§:g04pmepd  MR.SONGLIN GONG

() &8éoom: CHINESE

Q) ©4950c83e> 82A1 GOO DONG YANG CITY, ZHEJIANG

G) olemmopi:mepie¢aSien WL
@) QopSipmqd S T N 111 S
©  q:ffgdioopiordefimdpmen moopdngy:d: ¢¢ ocimoopd

@ af:4:fg84opimadeanigp:)  dempadmpoigon dgcdé:qdogod

905 j9 agoofod: edgedi cfeoomorffiged afopdopéicacolel:
®) ﬁ(‘.@xméogq&om mce?gn;eafmo 2.000 oo$:

@ §éegrrompiogqdiqpemndanepforncs  20p884 qfj=opd

(00)  ggeolé: sopSegadioeom(oyd)  mee§miesTaon 2.000 §:a¢

©0) opSesonndg/ [gésodganaco o 4o

) np3g80n308: 0 40

@) of:fEiSdges pRead:loed §SclrqS8:ldey

2®b
¥ ngo3c:eanfod:ql:§:(g04gemdeds




rqgcug?o&?ooémtrs?ors
Certificate of Incorporation

POLLY HK (MYANMAR) COMPANY LIMITED
Company Registration No. 101016145

@$m$560?gcu§qusarrseosa @G 986 34
POLLY HK (MYANMAR) COMPANY LIMITED
30z J00s) 286 63005030m00 0 qdesorc

m?ﬂtﬁmm:8§ UJ'JO§0’)£&)OSWJ: Q)é @!{P:?§9&)ffs§85mwgfﬂg
(g6 §opdreo5doncas [gie8nSapd
This is to certify that
POLLY HK (MYANMAR) COMPANY LIMITED

was incorporated under the Myanmar Companies Act 1914 on 12 October
2015 as a Private Company Limited by Shares.

/
pgaByodiortzepy

Registrar of Companies
9815105895y Beppaflopigdidiog

;i = Directorate of Investment and Company Administration
DICA
ol l —

Former Registration No. 580FC/2015-2016(YGN)



Form (5-8)
THE REPUBLIC OF THE UNION OF MYANMAR

YANGON REGION INVESTMENT COMMITTEE 195
nt No. YGN — 045 /2018 Date v April 2018

This endorsement is issued by Yangon Region Investment Committee
accordingto the section 25, sub-section (d) of the Myanmar Investment Law-

(1) Numcotlavesor i IR
(2) Citizenship CHINESE

(3) Residence Address 82A1 GOO DONG YANG CITY, ZHEJIANG

(4) Name and Address of Principal Organization = _______ SR
(5) PlaceofIncorporation ______ -

(6) Type of business LAUNDRY SERVICE FOR VARIOUS TYPE

(7) Place(s) of investment Project PLOT NO. 301, MYAY TAING

(8) Amount of Foreign Capital US$ 1.000 MILLION

(9) Period for Foreign Capital to be brought in WITHIN ONE YEAR

(10) Total Amount of Capital (Kyat) __EQUIVALENT INKYATOF

(11) Construction/ Preparation Period 1 YEAR

(12) Validity of Endorsement 30 (THIRTY) YEARS

(13) Form of Investment WHOLLY FOREIGN OWNED

(14) Name of Company Incorporated in Myanmar POLLY HK

'\
Chairman
Yangon Region Investment Committee

—

o>

YII{201845



APPENDIX B
Detail Description and Drawing of Wastewater Treatment Plant

EMFHAMARERATGAMETE

Polly HK (Myanmar) Co., Ltd.

Wastewater Treatment

uB[J usIso(q

Zhejiang Zhuojia Environment Co.,Ltd.

2018 June



EIH AT RAFGRAETE

Contents

1. Design basis, principle and scope
1.1 design principles
1.2 Design scope
2. Design scale, water quality and discharge standard
2.1 design scale
2.2 Design of influent water quality
2.3 Discharge standard
3. Process principle, technology and process flow
3.1 Process principle
3.2 Process Flow
3.3 Process flow description
3.4 Process characteristics
4. Process design parameters and description
4.1 Main structure Design parameters
4.2 The list of standard equipment
5. Engineering Design
5.1 Plane position
5.2 Piping layout
6. Civil Design
6.1 Design basis
6.2 Structure Design
7. Electrical Design
7.1 Scope of design
7.2. Power Supply and Distribution
7.3 Summary of electricity load
7.4. Protective grounding and cable laying

8. Technical indicators and engineering benefits
8.1 Expected processing effect

8.2 Engineering benefit

9. Conclusion and Suggestion
9.1 Conclusion
9.2 Suggestion



FEINE AR R 5K b TR

1. Design basis, principle and scope
1.1 design principles

e The wastewater treatment system with simple Process, mature technology, low energy
consumption and high efficiency 1s used.

e Combined with the characteristics of water and water quality of enterprises. After mixing
production wastewater with domestic wastewater, the operation cost can be reduced
greatly while organic pollution is degraded.

e use continuous process

1.2 Design scope

Technical documents such as design instructions, main drawings, equipment selection,
mvestment estimation, operation costs, etc. for the major specialties of technology, civil
engineering, machinery, electrical appliances, instrumentation control between the inlet and the
standardized discharge port of the wastewater treatment system.

Workshop waste water, domestic waste water, clean sewage to sewage treatment station
access pipes, ditches, power supply, tap water and standardized discharge outlets and after the
discharge pipes shall be separately determined .

2. Design scale, water quality and discharge standard

2.1 design scale

According to the information and requirements provided by enterprises, the scale of wastewater
treatment 1s:

Processing capacity  Q = 1200m3/d
2.2 Design of influent water quality

According to the information provided by the owner, the influent water quality of the project 1s
determined as follows:
COD=300mg/L PH=<9
NH;-N<15mg/L SS<200mg/L.
Color<100

2.3 Discharge standard
Discharge water 1s implemented in the first level standard of the comprehensive discharge
standard for sewage (GB8978-1996).



EMNAEFKERRATIEKEETE

Sewage comprehensive standard (GB8978-1996)

St.no Pollutants First level standard Third level standard
1 PH 69 69
2 SS <70mg/L <400mg/L
3 COD¢ =100mg/L <500mg/L
4 NH; <15mg/L. <45mg/L
5 Color <40 <80 1%

3. Process principle, technology and process flow
3.1 Process principle

The basic principle of wastewater treatment 1s to separate pollutants from wastewater by
physical, chemical and microbial methods, or change the chemical structure, or decompose into
low molecular mineralized substances, so as to reduce the content of organic or inorganic

substances in wastewater.
The sewage contains alkali, oxidant, surfactant, dye, slurry, staple fiber and so on.

The sewage has low COD, slightly alkaline PH value, low chroma of woven fabrics,

medium chroma of fabric, mainly water insoluble dye particles, easy to decolorize.

Domestic wastewater contains soluble organic matter and ammonia. It is easy to be
decomposed by microorganisms, and eventually produces CO2, H20, N2, a small number of
organic matter and microorganisms. It can reduce the pollutants in the discharged water through

the form of gas or solid discharges, so that 1t can be purified.
3.2 Process Flow

According to the characteristics of wastewater, combined with the company's processing

technology, the process is to be followed:



EMEERKEERAFRISKMETRE

putp l Aeration
2 i Internal
wastewater — | Collecting _.l Sedimentation ol Carrier activated sludge p| scdimentation
tank tank 7] tank tank —>

i 3

sludge

v w sludge
Final Standard _
sedimentatio M discharge outlet [— VAter discharge
n tank

¥ sludge

Flow Diagram of Wastewater Treatment Process

pump
Plate and frame
Sludge — Sludge tank ?| filter press —» Dry sludge

v

Filtered water reflux to
collecting tank

4

Flow diagram of sludge treatment process

3.3 Process flow description

(1) all sewage enters the pool and is mixed and homogenized .

(2) Flocculants and coagulants are added to the reaction tank. The suitable size of alum is
generated by electric neutralization and flow into the settling area. After a certain retention time,
solid-liquid separation is achieved. The supernatant water 1s basically colorless and contains a
small amount of organic matter. Into subsequent microbial treatment. The lower sludge is
regularly discharged to the sludge tank.

(3) a large number of microorganisms are adsorbed on special carriers in the activated sludge
tank. In sufficient oxygen supply, microorganisms decompose organic matter in sewage.
Synthesis of bacteria and generation of CO2 and H20 to purify water. The surplus activated
sludge is regularly discharged to the sludge tank.

(4) the internal settling tank 1s used for microorganism capture and concentration. And returned
to the activated sludge tank head of the carrier.

3.4 Process characteristics

1. After the unified collection of wastewater treatment, to achieve homogencous wastewater,
reduce water quality fluctuations, convenient operation management.

2. Good water quality.

3. System stability 1s good.



EMAGARERAFERKMETE

4. Process design parameters and description
4.1 Main structure Design parameters
(1) Collection Pool
Effective Yolume: V=100m3

Structure: Underground Type steel concrete

(2) A sinking pond
Effective Area: S=35m2
Structure: Ground-type steel concrete
Built-in mud-drain bucket

(3) Carrier activated sludge tank
Effective Volume: V=150m3

Structure: Ground-type steel concrete

Built-in micro-porous aeration pipe

(4) Internal sedimentation tank
Effective Area: S=24m?2
Structure: Ground-type steel concrete

(5) Final sedimentation tank
Effective Area: S=24m?2
Structure: steel concrete on the ground

(6) Sludge tank
Effective Volume: V=100m3
Structure: Underground Type steel concrete
List of Major Construction

4.2 'The list of standard epuipment

Sr.no Name Volume Structure Note
) 5 Steel
1 Collection Pool 100m Underground
concrete
_ ) 3 Steel
2 Sedimentation tank 35m Over ground
concrete
Carrier activated ; Steel
3 150m Over ground
sludge tank concrete
Internal 5 Steel
4 ' ‘ 24m Over ground
sedimentation tank concrete




EMHEIRERAT B RKALETRE

' ' ) 5 Steel
5 Final sedimentation 24m Over ground
concrete
. Steel
6 Sludge tank 100m Under ground
concrete
Sr.no Name Parameters Number Note
Water lift . 3
1 10m*/h.25m’/h 2 —H—%
pump
Recoil "
2 25m’/h 3
pump
3 Reflux 10m*/h 2 —H—%
Plate and ‘
Air compressor and
4 frame filter 100/1000 1 set
diaphragm pump
press
5 Fan RSR100 2 —H—#%
Main
Sr.no Name Number Note
parameter
Micro-porous
1 ' ' D90 100m Activated tank
aeration pipe
Perforated Collecting ,sludge
2 _ _ DN356/25 50/260m
aeration pipe tank
3 Dosing tank 3m* Zsets
4 Carrier 100 B 10m? Activated tank
Various
5 Pipe valve specificatio A batch
ns




EENA A KR RA TS KB TR

5. Engineering Design

This project needs to do well in sewage diversion and sewage collection. Sewage and clean water
collection are concentrated in one area.

5.1 Plane position
The area of the system 1s about 600 sq meter

Main structures and equipment layout

e The layout of sewage treatment works and facilities is clear and the layout is
reasonable.

e The structure (building) 1s arranged according to the direction of the flow. The
common wall between the pool and the pool is used as much as possible to save the
cost. The connecting pipes between the units are arranged with the shortest path.

The sewage discharged from the gathering tank is up to standard and the water is directly
discharged by gravity.
The sludge discharged from the facilities of each unit entered the sludge tank by differential
pressure.
5.2 Piping layout

The pipeline as brief as possible, reduce unnecessary turning and crossing, as far as
possible to reduce the pipeline layout, and anti-corrosion treatment, make the pipeline layout
reasonable and beautiful, do not interfere with the operation of transport, each processing unit is
arranged on the ATC for inspection.

6. Civil Design
6.1 Design basis
e Technical condition information
e Regional geological survey report for Engineering Construction -- to be mentioned
e About existing codes, regulations and local laws
The basic facts of civil engineering
The civil design is mainly composed of : grille wells, collecting pool, treating tank, sludge tank,
equipment foundations ,etc.

6.2 Structure Design

This project 18 mostly a reservoir structure, its waterproof and impermeability
requirements are strict, the use of steel concrete structure, material selection, may consider the
use of additives to compensate for concrete solidification caused by shrinkage, dry crack,
mmprove the density of concrete and impermeability.

The concrete label 1s generally as follows: cushion C10, subject C20, C25. Anti-seepage
label: According to the water pressure design wall thickness to determine, the general S6 steel
bar, select the principle of "fine and dense", in order to facilitate the anti-seepage effect.



EAGKEE RARSKLEETE

7. Electrical Design
7.1 Scope of design
The design scope of this project is the distribution control of all power equipment and the
lighting system of structure in the boundary area of sewage treatment station, without
considering the influence of sewage treatment equipment capacity on the high and low voltage
distribution facilities in the plant.

7.2. Power Supply and Distribution
The power load grade of this project is three-level, the power supply voltage 1s 380/220V,

using a single power supply mode, the power cable is mntroduced from the existing plant
substation sewage treatment power control cabimet.

The lighting power supply of this project is connected to the lighting distribution box by the
power control cabinet, and then the circuit 1s divided to supply each individual illumination.
There are not many power equipment in this project. In order to save investment, there is no
centralized control room, and the power equipment are field distribution control.
1. The power control cabinet is set up in the power room to operate and control the blower,
sewage pump and solvent system.

2. In the sludge dewatering field, an electric control box is installed to control the sludge
dewatering system.
All electric devices are manually controlled, and buttons are controlled near the scene control
box.
Electric energy measurement: Installing a watt-hour meter in a power control cabinet to measure
the electricity consumption of a wastewater treatment system so that enterprises can make cost
statistics and accounting.

7.3 Summary of electricity load
The total installed capacity of the project 1s 26.55kw, the running load 1s 21.05kw, the two
class runs, and the total power consumption 1s 209kwh/d.

Capacity Total Used
Equipment | Numb ) _ _ ) Power
Sr.no unit Capacity capacity Time
name er consumption
(kw) (kw) (kw)
Water lift
1 2 0.75/2.2 2.95 2.2 20hr 40kwh
pump
Recoil
2 3 2.2 6.6 6.6 2h/d 12kwh
pump
Reflux
3 2 0.75 1.5 0.75 24h/d 16kwh
pump
Plate and
4 Set 7.5 7.3 7.5 8h/d 55kwh
frame filter




ENA KT RARSKEETRE

press

5 Fan

24h/d

6kwh

Total

26.35

21.05

209kwh

7.4. Protective grounding and cable laying

This project adopts electrical protection zero connection system. Repeated grounding is
arranged at the power control cabinet, and the grounding resistance is not more than 10€.
Reliable grounding should be ensured for metal enclosure of power equipment and installation of
lamps and lanterns.

The cable laying of this project, automatic control cabinet to the control box of each
electric point and power design cable are all directly buried through galvanized steel pipe.